
March 31, 2023

Clean Water Program
PA Department of Environmental Protection
Southcentral Regional Office
909 Elmerton Avenue
Harrisburg, PA 17110

Re: Halifax Area Water and Sewer Authority
Chapter 94 Municipal Wasteload Management Report
Calendar Year 2022

Dear Clean Water Program:

On behalf of the Halifax Area Water and Sewer Authority (HAWASA), we are submitting the HAWASA
Chapter 94 Report for Calendar Year 2022.

Should you have any questions or comments regarding the Chapter 94 Report or any of the included
attachments for HAWASA, please do not hesitate to contact me at (717) 564-1121. Thank you.

Sincerely,

Herbert, Rowland & Grubic, Inc.

Brenden Miller, EIT
Staff Professional | Water & Wastewater
[...]
2023 2024 2025 2026 2027

373 374 374

New EDU Load
0.1571 0.1832

0.2409 0.26930.2066
Proj. Annual Avg

Max : Avg Ratio 1.54 1.37 2.33 1.48 1.50

NO NO NO NO NO

Exist. Overload? NO NO NO NO NO

Proj. Annual Avg 174 203 227 227 227

Load/EDU 0.142 0.171 0.241 0.226 0.183
Existing EDUs 753 753 753 753 753

Max Mo Avg 165 177 423 252 207

December 139 136 148 149 169
12 12

August 101 146 332 214 207

181 170 138

November 137 157 175 115 113
October 149 131 157 252 177

September 165 169 423 132 180

February 127 114 181 147 148

July 66 177 232 149 123
June 39 103 156 230 63
May 42 71 73 193 138
April 53 133 89 176 115

March 86 155 98

150.0 150.0 124.0 2.0 2.0
0.0261 0.0261 0.0216 0.0003 0.0003

0.2048 0.2051 0.2054
New EDU Flow

January
2018 2019 2020 2019 2020 2021 2022

Existing EDUs
Flow/EDU (GPD)

New EDUs

0.1429

September
October

February

August 0.174 0.1233

170.5

0.1255 0.1298
0.1258

June
July

0.1603 0.1398

183.4 178.0

0.1707

2021

186.6

0.1561

0.1344

0.167
1.21
753.0

0.1457

0.1299

0.0952
0.1175 0.1352 0.1137 0.0918

0.1599

0.167

0.1405

0.1418

1.34
753.0 753.0 753.0

0.1586
0.1714

0.096

0.134 0.1284 0.1405 0.1141

1.27
753.0

0.0955 0.0947 0.0842

0.1316

0.0798
0.1018

0.2177

0.1451

Halifax Wastewater Treatment Plant

0.1157

0.1484 0.1933

Monthly Average Flows for Past Five Years (MGD)
2022

0.0803
0.1144
0.126
0.147
0.1804

Exist. Overload? NO NO NO NO NO

0.221
0.1523 0.1892

November
December

Max 3-Mo Avg
Max : Avg Ratio

0.162 0.2093 0.153
0.1381

0.1429
0.1037
0.0826
0.085

151.5

1.26 1.49

Month

0.1583 0.0966 0.0933 0.1017
0.105 0.1417

0.111 0.127

0.1445

May

0.0726

March

0.1586 0.1382

Annual Avg 107 129

Month
Monthly Average BOD5 Loads for Past Five Years (lbs/day)
2018

January 151 102 125 126 120

114 108

24457

Reporting Year:

Annual Avg

April

0.103



100

200

300

400

500

600

700

5-Year Measured and Projected Organic Loads
Halifax Wastewater Treatment Plant, 24457



0.05

0.1

0.15

0.2

0.25

0.3

5-Year Measured and Projected Hydraulic Loads
MGD

Halifax Wastewater Treatment Plant, 24457



ATTACHMENT B:
General Plan/Sewer Extensions



H
O

FF
M

A
N

 R
O

A
D

PETER'S MOUNTAIN ROAD

STORMWATER
MANAGEMENT

AREA

COMMON
AREA

STORMWATER
MANAGEMENT

AREA

COMMON
AREA

COMMON

AREA

PHASE
LINE

PRELIMINARY SANITARY SEWER AND
WATER LINE LAYOUT  PLAN

FOR

SYCAMORE RIDGE
BY RICKER & RICKER LLC

HALIFAX  TOWNSHIP, DAUPHIN COUNTY, PA
10-19-2020

Scale: 1"=80'

240 FEET80400 160
4250 Crums Mill Road
Suite 301
Harrisburg, PA 17112
Phone: 855.432.9663



Powells Creek

Oak Avenue

S
yc

am
or

e 
A

ve
nu

e

D
us

tin
 D

ri
ve

Powells Valley Road

Powells Valley Road

H
of

fm
an

 R
oa

d

Parmer Drive

South River Road (S.R. 0147)

P
et

er
s 

M
ou

nt
ai

n 
R

oa
d 

(S
.R

. 0
22

5)

D
us

tin
 D

riv
e

S
yc

am
o

re
 A

ve
n

u
e

Michele Court

Maple Avenue

S
yc

am
or

e 
A

ve
nu

e

Elm Ave

Roadcap Lane

Millio
n Dollar Road (S.R. 4014)

Creek Road (T-353)

Creek Road (T-353)Lehman Road (T-549)

Hill Drive (T-333)

Willia
ms Street

C
lo

ve
r 

La
ne

Matamoras Road (T-553)

Camp Hebron Road (T-551)

Maple Avenue



ATTACHMENT C:
Condition Of Pump Stations



1 OF 2

CONDITION OF THE PUMP STATIONS

HAWASA utilizes two (2) pump stations throughout the sanitary sewer system. The pump
stations are maintained and inspected by the operators on a regular basis. Cleaning, repairs, and
routine maintenance items are performed as needed.

BOYER STREET PUMPING STATION - Location: Boyer Street, Halifax Township

Design Capacity: 50 gpm (1 pump basis)
Average flow: 4100 gpd (estimated from pump hours and design point)
Maximum: 50 gpm (Peak Hourly Flow estimated

The Boyer Street Pumping Station was upgraded to submersible pumps at the end of 2014 and
began operation in 2015. Attached runtime records indicate total runtime for the station
averages to approximately 9.52 hours per week, usually divided equally between the pumps.

There are no known future connections tributary to the Boyer Street Pumping Station in the
next 2-year planning period. Therefore, a hydraulic overload condition is not expected to occur
at the pump station in the next 2 years. Pump run hours for the Boyer Street Pumping Station
are attached.

ORIGINAL MAIN PUMPING STATION (DECOMISIONED JUNE 2022)

The Main Pumping Station is located at the HAWASA WWTP, conveying all flow from the
Borough and the northern Halifax Township service area (including flows from Boyer Street
Pumping Station). There were two (2) suction lift pumps with separate 4-inch suction lines,
discharging into a single 4-inch force main. The pumps were variable speed based on use of
variable frequency drives, so only maximum flows can be estimated based on runtime. Due to
the small size of the force main, 2 pumps on represents a much lower flow rate than twice one-
pump flow. This Pump Station was decommissioned and upgraded in Summer 2022.

The recorded pump hours from January 1, 2022 to May 12, 2022, indicate an overloaded pump
station condition with Pump 2 (or lag pump) typically operating between 4-20 hours each day. In
accordance with the Consent Order and Agreement (COA) developed for the WWTP,
improvements to the Main Pumping Station were addressed as part of the Wastewater
Treatment Plant Upgrades Project. On May 12, 2022 the Main Pumping Station was removed
from normal duty. Bypass pumping was established to accommodate the sanitary flow during
construction of the Upgrades Project. The existing pumps were used intermittently to allow for
bypass pumps to be moved during various stages of the project.

Design Capacity: 175 gpm (1 pump basis)
Daily run time: 29.5 hours (both pumps combined)

UPGRADED MAIN PUMPING STATION (PLACED INTO OPERATION AUGUST 2022)

The Main Pumping Station is now composed of two (2) suction lift pumps within the pump station
building at the Halifax WWTP.  One (1) pump is dedicated as the duty pump, while the second



2 OF 2

pump is dedicated as a standby pump. The pumps have a design point of 300gpm. The upgraded
pump station has an effective wet well volume of approximately 788 gallons, based on the design
pump rate of 300 gpm and a minimum allowable cycle time of 10 minutes per pump. A 6-inch
diameter ductile iron force main conveys all flow from the Main Pumping Station approximately
175 feet to the distribution box upstream of the proposed WWTP headworks.

Design Capacity: 300 gpm (1 pump basis)
Daily run time: 4.72 hours (both pumps combined)

On August 17th, the Upgraded Main Pump Station was brought online. The new pump station
has a design capacity of 300gpm (one pump) with a larger 6in forcemain. The attached pump run
hours from August 17th, 2022 to the end of 2022 show a much lower average daily run time of
4.72 hours (both pumps combined), as opposed to the average pump run time of 29.5 hours of
the previously overloaded main pump station.

FUTURE SANITARY EXTENSION

As previously indicated, a sanitary sewer extension to the HAWSA system was approved during
the 2020 calendar year. A Water Quality Management Permit for the extension was issued on
November 2, 2020. The extension will include the construction of three new pump stations. These
stations are currently identified as the Lenker Estates Pump Station, the Creek Road Pump Station,
and the Road Cap Lane Pump Station. Construction of the extension is expected to begin during
the 2023 calendar year and all three pump stations are anticipated to be connected to the existing
HAWSA system by 2024-2025. These flows will enter the HAWASA WWTP through an influent
gravity line into the headworks, and won’t be conveyed through the Main Pumping Station.



BOYER STREET PUMPING STATION
PUMP RUN HOURS 2022











MAIN PUMPING STATION
PUMP RUN HOURS
JANUARY 2022 - JUNE 2022















MAIN PUMPING STATION
PUMP RUN HOURS
NOVEMBER 2022









MAIN PUMPING STATION
PUMP RUN HOURS
AUGUST 2022 - DECEMBER 2022













































ATTACHMENT D:
Sewage Sludge Management Inventory



SEWAGE SLUDGE MANAGEMENT INVENTORY

As a part of the 2022 Wastewater Treatment Plant Upgrades Project, the previously existing treatment
tanks were repurposed into Aerobic Sludge Digestors. The tanks were updated with new coarse bubble
diffusers and were reconnected to the headworks of the plant for RAS purposes. Sludge to be disposed is
pumped and hauled from site after decanting from the repurposed Aerobic Digestors to thicken sludge.

The existing above ground steel Aerobic Sludge Digester tank (41,000 gallon capacity) was demolished on
October 25th, 2022, and the new Aerobic Sludge Storage tanks placed into service shortly after. Two
“Sludge Generation Calculation” forms are being submitted with this Chapter 94 Report. One form is for
the previously existing Activated Sludge Treatment process, and the other for the upgraded SBR HAWASA
WWTP. The Upgraded WWTP includes a new Aerobic Digestion systemThe total dry tons of sludge
hauled off site in 2022 was 4.282 tons.

It is being assumed for the purpose of the sludge generation calculation that 138 days worth of sludge
(August 15, 2022 – December 29, 2022) were generated from the new SBR system. And that 227 days
(January 1, 2022 – August 14, 2022) of sludge was generated from the original activated sludge treatment
processes. The total sludge generated for the year (4.282 dry tons) was divided between the two time
periods according to number of days that each respective treatment facilities operated in 2022. It was
calculated that the original activated sludge HAWASA WWTP produced 2.663 dry tons of sludge and that
the new SBR process generated 1.619 dry tons of sludge, totaling the 4.282 dry tons hauled off site in
2022.



























Facility Name: Halifax Wastewater Treatment Plant - Original Activated Sludge WWTP
Permit Number: PA0024457

Date of Calculation: 3/10/2023

Average Daily Flow (mgd): 0.1405 Digester Capacity (gal): 42000
Influent BOD (mg/l): 138 %Solids of Outgoing Sludge: 3
Effluent BOD (mg/l): 9.1 Monitoring Period (days): 301

Primary Clarification Contact Stabilization RBC
Conventional Activated Sludge SBR ABF

Extended Aeration X Trickling Filter Small Plant with low SOR

BOD Removed (lbs/day): 151 TSS Removed (lbs/day): 98

Aerobic Digestion X Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 1569.57233
Digester Hydraulic Detention Time (days): 27

Estimated Total Solids Reduction (%): 0.35

dry lbs/day 64 wet lbs/day 2127
dry tons/monitoring period 10 wet tons/monitoring period 320

gal/day 255 gal/monitoring period 76772

wet tons/monitoring period 0
OR

dry tons/monitoring period 2.663
Enter only one of the above values.  The remaining value should be "0".

Is the amount reported by the generator within 15% of the calculated value? NO
NO explanation:

What type of information was used to calculate the above information: 2022 DMR Supplemental Reports
Dates used: 1.1.2022 TO 9.15.2022

Name of person performing the calculation: Brenden Miller

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process.

Operational Information

Digester Information

Sludge Generation

(<500 gpd/sq ft)

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester
Place an "X" in the box beside the corresponding treatment process.

LESS THAN 15% RANGE



Facility Name: Halifax Wastewater Treatment Plant - 2022 Upgrade
Permit Number: PA0024457

Date of Calculation: 3/10/2023

Average Daily Flow (mgd): 0.1405 Digester Capacity (gal): 131000
Influent BOD (mg/l): 138 %Solids of Outgoing Sludge: 2
Effluent BOD (mg/l): 9.1 Monitoring Period (days): 183

Primary Clarification Contact Stabilization RBC
Conventional Activated Sludge SBR x ABF

Extended Aeration Trickling Filter Small Plant with low SOR

BOD Removed (lbs/day): 151 TSS Removed (lbs/day): 128

Aerobic Digestion x Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 2565.64708
Digester Hydraulic Detention Time (days): 51

Estimated Total Solids Reduction (%): 0.4

dry lbs/day 77 wet lbs/day 3852
dry tons/monitoring period 7 wet tons/monitoring period 352

gal/day 462 gal/monitoring period 84512

wet tons/monitoring period 0
OR

dry tons/monitoring period 1.619
Enter only one of the above values.  The remaining value should be "0".

Is the amount reported by the generator within 15% of the calculated value? NO
NO explanation:

What type of information was used to calculate the above information: 2022 DMR Supplemental Reports
Dates used: 8.15.2022 TO 12.31.2022

Name of person performing the calculation: Brenden Miller

LESS THAN 15% RANGE

Digester Information

Sludge Generation

(<500 gpd/sq ft)

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester
Place an "X" in the box beside the corresponding treatment process.

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process.

Operational Information



Influent BOD
(mg/L)

Effluent CBOD
(mg/L)

Liquid Sludge
Disposed Off-Site

(dry ton)

Liquid Sludge
Disposed Off-Site

(gal)
% Solids

Jan 159 6.6 0.917 10,000 2.2
Feb 182 6.1 0.000 0 0.0
Mar 135 11.4 0.803 16,500 1.2
Apr 154 13.1 0.000 0 0.0
May 155 10.3 0.000 0 0.0
Jun 188 8.2 0.521 5,000 2.5
Jul 126 13.0 0.000 0 0.0
Aug 128 7.1 0.000 0 0.0
Sep 69 11.4 0.000 0 0.0
Oct 223 17.2 0.000 0 0.0
Nov 139 9.6 0.000 0 0.0
Dec 222 16.9 0.000 0 0.0
Tot 1880 130.9 2.241 31500 5.9
Avg 157 10.9 0.2 2625 2.0



ATTACHMENT E:
Flow Meter Calibration Report









ATTACHMENT F:
Consent Order And Agreement Progress
Report



VIA ELECTRONIC DELIVERY

December 31, 2022

Mr. Erick Ammon
Clean Water Program
PA Department of Environmental Protection
Southcentral Regional Office
909 Elmerton Avenue
Harrisburg, Pennsylvania 17110-8200

Re: NPDES Permit No. PA0024457
Consent Order & Agreement: Quarterly Progress Report
Main Pumping Station and Wastewater Treatment Plant
Halifax Area Water and Sewer Authority

Dear Mr. Ammon:

On behalf of the Halifax Area Water and Sewer Authority (HAWASA), Herbert, Rowland & Grubic,
Inc. (HRG) hereby submits this Consent Order and Agreement (COA) Quarterly Progress Report
in accordance with the requirements outlined in the April 20, 2018 COA executed by the
Department and HAWASA.

The Main Pumping Station located at the HAWASA Wastewater Treatment Plant (WWTP) is
considered to be hydraulically overloaded in accordance with 25 Pa. Code § 94.12. HAWASA
and the Department executed the above referenced COA to eliminate the overload condition
at the Main Pumping Station. Modifications to the Main Pumping Station were completed as
part of the WWTP Upgrade Project, which is currently nearing completion.

For ease in reporting HAWASA progress in meeting the Corrective Action schedule contained in
the COA, this Progress Report provides the status of the Tasks which were identified in the
Implementation Schedule contained in the HAWASA Corrective Action Plan (CAP) and has
been updated to reflect the required compliance dates identified within the COA. This Progress
Report also summarizes any new connections to the portion of the HAWASA system which are
tributary to the overloaded sewerage facilities.

Implementation Schedule – Update

WWTP UPGRADE PROJECT CONSTRUCTION STATUS:

 As indicated in previous COA Update Letters, the General Contractor for the WWTP
Upgrade Project has experienced substantial delays in procuring and receiving
shipments of construction materials during the project. These material delays are
attributable to ongoing supply chain disruptions related to the COVID-19 Pandemic and



Mr. Erick Ammon
PA Department of Environmental Protection
December 31, 2022